

PEDIATRIC EMERGENCY DRUGS





CARDIAC ARREST


1. ABC’s


2. 100% O2


3. Medications:


  Epinephrine........................child: (1:10,000) 0.1 mL/kg IV/IO; (1:1,000) 0.1 mL/kg ETT


                                          neonate: (1:10,000) 0.1-0.3mL/kg IV/ETT


  Atropine.......................................0.02 mg/kg IV/IM/ETT (min 0.1 mg, max 1 mg)


  Dextrose..............................child: D10W 5 mL/kg (or D5 10 mL/kg or D25 2 mL/kg) IV/IO


                                           neonate: D10W 2 mL/kg IV/IO


                                               adult: D50W 1 mL/kg IV/IO


  Sodium Bicarb.............................1 mEq/kg IV or 0.3(wt in kg)(base deficit); max 50mEq


  Defibrillate...........................ped: 2 J/kg, then 4 J/kg (asynch)


                                             adult: 200 J, then 200-300 J, then 360 J


  Cardioversion..............................0.5 J/kg (synch)





RAPID SEQUENCE INTUBATION


1. Oxygenate


2. Contact anesthesia, and start meds:


  Atropine.......................................0.02 mg/kg


  Lidocaine.....................................1 mg/kg IV (if ( ICP or bronchospasm)


3. Sedation:


  Normotensive..............................Thiopental 4-6 mg/kg


                                                       Midazolam 0.2-0.3 mg/kg or


                                                       Propofol 3 mg/kg


  Shock w/o Head Injury................Ketamine 0.5-2 mg/kg


                                                       Midazolam 0.1-0.3 mg/kg


  Head Injury..................................Thiopental 4-6 mg/kg (nl BP), 2 mg/kg (HTN)


  Status Asthmaticus.......................Ketamine 2mg/kg


4. Cricoid Pressure


5. Paralysis:


  Rocuronium.................................1.2 mg/kg


  Succinylcholine............................2 mg/kg (contraindications: (K, malignant hyperthermia risk)





INCREASED ICP


1. 100% O2


2. Hyperventilate to PCO2 ~ 35mmHg


3. Keep head in midline position.


4. Maintain adequate perfusion


5. Medications:


  Mannitol......................................0.25-0.5 gram/kg IV


  Lidocaine.....................................1 mg/kg IV prior to intubation


  Atropine.......................................0.02 mg/kg prior to intubation





SEIZURES


  Diazepam (Valium/Diastat).........0.3 mg/kg PR (max 20 mg)


                                                       0.1 mg/kg IV (max 10 mg total)


  Lorazepam (Ativan).....................0.05-0.1 mg/kg IV (max 4mg); don’t use w/ diazepam


  Fosphenytoin................................20 mg phenytoin equivalents/kg IV over 10 min


  Phenobarbital................................20 mg/kg IV at 1 mg/kg/min




















IV DRIPS


  Dopamine......................low dose: 2-5 micrograms/kg/min (renal perfusion)


                                 intermed dose: 5-15 mcg/kg/min (( HR, CO, & contractility)


                                            high dose: >20 mcgkg/min ((-agonist, ( renal perfusion); max = 50


  Dobutamine.................................2.5-15 micrograms/kg/min (max = 40)


For dopa/dobuta: 6*(wt in kg) = mg drug + vol to total 100mL = 1mL/hr = 1mcg/kg/min


  Epinephrine.................................0.1-1 micrograms/kg/min, titrate to effect


          0.6*(wt in kg)/2 = mg drug + vol to total 50 mL = 1mL/hr = 0.1mcg/kg/min


  Isoproterenol...............................0.05-2 micrograms/kg/min (max 2mcg/kg/min)


<20 kg: calc. like epi; >20 kg: 0.06*(wt in kg)/2 =mg drug + vol to tot 50mL=1mL/hr=0.01mcg/kg/min


  Labetolol......................................0.4-1mg/kg/hr to max 3mg/kg/hr (don’t use: asthma/brady)


  Lidocaine.....................................20-50 micrograms/kg/min; 100mg in 100mL diluent;         


                                                      1mL/kg/hr = 17 micrograms/kg/min


  Nicardipine..................................1-3 micrograms/kg/min


  Nitroprusside...............................0.1-2 micrograms/kg/min





CARDIAC


  Adenosine....................................0.1 mg/kg rapid IV push (max 0.4 mg/kg or 12 mg)


  Amiodarone........VF/pulseless VT: 5 mg/kg IV/IO – rapid


                                perfusing tachy: 5 mg/kg over 20-60 min (may repeat - max15mg/kg total)


  Ca Chloride 10%..........................20 mg/kg = 0.2 mL/kg slow IV/IO push 


                                                        (central line preferred; don’t use scalp veins)


  Ca Gluconate 10%.......................60-100 mg/kg (0.6-1 mL/kg) IV/IO = 100 mg/mL


  Dopamine/Dobutamine.................2-20 micrograms/kg/min IV (see drips)


  Epinephrine/Isoproterenol............0.1-1 micrograms/kg/min IV (see drips)


  Furosemide (Lasix)......................0.5-1 mg/kg IV


  Lidocaine......................................1 mg/kg (may repeat – max 3mg/kg) 


	                                 drip: 20-50 micrograms/kg/min (start within 15 min of bolus)


  Mag Sulfate..................................25-50 mg/kg IV over 20-30 min (max 2 gram)


  Phenylephrine...............................0.01 mg/kg slow IV push (max 0.5 mg) 


	                                 drip: 0.1-0.5 micrograms/kg/min (titrate for BP response)


  Procainamide................................10-15 mg/kg IV over 30-40 min


  Prostaglandin E1..........................0.05-0.1 micrograms/kg/min IV


  Vasopressin..................................may consider 0.5 units/kg in kids; adults: 40 units





MALIGNANT HYPERTENSION


  Labetalol........................................0.3-0.5 mg/kg/dose IV q10min (max 20mg/dose)


                                                                             (do not use in asthma or bradycardia)


  Diazoxide.......................................1-3 mg/kg rapid IV push (may repeat to max 150 mg)


  Nicardipine.....................................1-3 micrograms/kg/min IV continuous drip


  Nifedipine.......................................0.25-0.5 mg/kg/dose (max 10 mg) PO/SL


  Captopril.........................................0.3-0.5 mg/kg (max 25 mg)





ANALGESIA/SEDATION


  Morphine......................................0.1 mg/kg IV/IM


  Fentanyl........................................1 microgram/kg IV


  Midazolam (Versed).....................0.1 mg/kg IV/IM





REVERSAL AGENTS


  Naloxone (Narcan).......................0.1 mg/kg IV/IM/ETT (for >20 kg, give 2 mg)


  Flumazenil....................................0.01 mg/kg IV (for >20 kg, give 0.2 mg)


  Activated Charcoal......................1 gram/kg PO/NG











